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qrq-d+ erguntefrfi-J
Test Report as per Standard :

As per part C

ft+J{ r Test Report N.o

kcis r Dated

{s{ r Your Ref. No..

f<rio I Dated

3980

27.06.2024

NIL

r0.tt.2023

a) Name of the sample(as stated by the party)

b) Grade/VarietyiType/SizelClass etc.

c) Code No.

d) Quantity (pcs/mtr/gm/nos)

e) Mode of packing
(Sealed carton/poly pouch/container or not)

f) Date of receipt of sample

g) Date of Perfonnance of test

h) Date of Completion

i) Any other information

PART A

PARTICULARS OF,. SAMPLE SI]BN/flTTBI)

Compostable Film

i. o*
In poly pouch

t0.tt.2023
08.t2.2023

27.06.2024

PART B
SUPPLEMENTARY INT'ORMATION

a) Reference to sampling procedure

b) Supporting documents for MeasurementS

Taken and results derived like graphs,

Tables, sketches andlor Photographs as

appropriate to test report ifany (to be attached)

c) Deviation from the test methods as

Prescribed in relevant ASTM/ISO/BIS/
Work instructions, if any

: Drawn & supplied by the parfy

: As per Part C

:Not Applicable
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PART C

TEST RESULTS

Note: The detailed observation on biodegradability test is enclosed as Annexure -l
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Sr.No Name of the Test Test
Method/Standard

Unit Results
obtained

Specified
Requirements

Sample Details :Compostable Film(As stated by the party)

I Material Identifi cation FTIR/DSC
Blends of

PLA/PBAT

2

a)Filler Content
b)Dry Solid
c)Volatile Content

ISO 17088:2021

cI.3.5
c1.3.7
c1.3.9

% 0.64
53.57
36.8

j Max. Thickness of Submitted sample ISO 17088:2021
c1.6.2.1

mlcron 4l

Disintegration(Dry mass passing through 2 mm
sieve after 84 days)

ISO 17088:2021
cl.6.2.1

o//o
8.7

Not more than
I0o/o

4 Ultimate aerobic Biodegradation (with reference to
I 00% degradation of positive reference)

ISO 17088:2021
cI.6.3.1

%

92.86

>90 (At the end of
the test period not

more than 1 80 days)

5 Plant growth study- Monocotyledon(Sorghum)
% Seed emergence
Dicotyledon(tomato)
% Seed emergence

ISO 17088:2021

cl.6.4.3

o/o

%

92

94

>90

>90

6.
a.

Acute Ecotoxic effects to earthworm
Survival adult earthworm at the end of 7 days

ISO 17088:2021

cl.6.4.4
%

100 >90

b. Survival adult earthworm at the end of l4 davs 97 >90
c. Biomass at the end of 14 days 96.50 >90

7

a.

Chronic Ecotoxic effects to earthworm
Survival adult earthworm at the end of 28 days

ISO 17088:2021

c1.6.4.5
%

95 >90

b. Survival adult earthworm at the end of 56 days 92 >90

c. Biomass at the end of 56 davs 91.50 >90
d. Offspring at the end of 56 days 92 >90

,vr--
AUTHORISED SIGNATORY
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_ wTfrTfiq{iqlc1-i /' PLASIC TESTNG CENTRE

1 ANAt_Ysls

PART C

ESU LTS

i ;;. i 
'- 

I 't'Method/Stano*o

l T. l Heavy metals 
]I lconcentrations# I 83025:2022 lmglKgl I lI I arsenic (As) I part osi lt#er(cu) , Part65 i " -l 0.38 /,r.oo I

| | Nickel CNi)' I I I 7.e6 l3oo.oo 1I lzinc(zn) I I I 3.s2 l5o.oo I

I lchromium(cr) I I I 38.e6 11000.00 iI lMercury(Hs) I I I s.8l lso.oo I

I lcaamiumrial I I lB'L.Q(Q.L.=0.05)lo.rs I

I llead(pb) I I I 0.46 ls.oo II i I I I 132 ltoo Illilr+l_1 i] ll
cation.

"oo,REMARKS: NiI

Note :

1' This Test Reporr / cerrificate^,i 
i::,r.g olly for the sampres submitted to cIpET2. The results stated above related only to the items tested.3' The quality of the subseouent production tot-tras to be ensured by the purchaser.4' This Test Report shall not be reproduced excepiin fu, wirho;,i'il';riln approvar of the raborarory.s 

fr',ffii"ffff||jffiJ:?:v i' tr'i"'p";'il;l';: u,ougr,ito t-h.,",i..'"r,n. raboratory within
6. Subcontracted Tests (ifany): # Gujarat Laboratory

,t1

t|-'b/ i\ \-'
AUTH.RT'ED srGNAToRy \ .-r' 1

AUTHORXEd SIGNATORY
page.3 of 10

Sr.

no.
Name oft[eTest Test Method/Standara - Unit Results obtained Specified

requirements7. I Heavy metals
I concentrations #

I Arsenic (As)

I Copper (Cu)

I Nickel (Ni)

I Zinc (Zn)
j Chromium (Cr)

I Mercury (Hg)
Cadmium (Cd)
Lead (Pb)

IS 3025:2022
Part 65

mg/Kg

0.38
7.96
3.s2

38.96
5.81

B.L.Q(Q.L.=0.0s)
0.46
1.32

10.00
300.00
50.00
1000.00
50.00
0. l5
5.00
100

rB., ftures, lyyg notrfied on 2

Head Office : CIPET, Guindy, Chennai- 600 032
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ANALYSIS REPORT Report No.: 3980
Date: 27.06.2024

Annexure-l

OESCRVETION FOR BIODEGRADABILITY TEST AS PER IS /ISO 17088:2021

Customers Details:

Name of the Party i SAKAR PLASTIC INDUSTRIES

1. Sample Details : Compostable Film (As declared by the party)

2. Material ldentification by FTIR & DSC : Blends of poly lactic Acid (PLA)/ Poly Butylene Adipate Co-

Terephthalate (PBAT)

3. Observation:-
a) Conditions of reaction mixtures

Origin of Compost
Reaction Temperature
Dry Solid

Volatile Solid

Co2 evolved during 1't 10 days

in blank vessels

Test Duration
Reference Material

Volume of reaction vessel

b) pH of Test medium

: Livestock excreta, municipal and vegetable waste
:58'(t2'C)
:53.57 %
:36.8%

: 54.90 mg/g of volatile solids of compost
: 132 Days.

: Cellulose.

:3000m1.

Sl. No. Composting Vessel pH (before test) pH (after test)

1 Blank 1 8.0 7.9

2 Blank 2 7.5 8.1

-') Blank 3 8.2 8.0

4 Cellulose 1 8.0 8.3

5 Cellulose 2 8.1 8.0

6 Cellulose 3 7.6 8.1

7 Negative I 7.5 7.6

8 Neeative 2 8.1 7.9

9 Nesative 3 8.2 8.0

l0 Sample I 8.5 8.4

11 Sample 2 8.2 7.8

12 Sample 3 7.1 7.4

UTHORISED SIGNATORY or*\nffiro*,
Page 4 of 10
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| Date :27.06.2024 
|

4. Result : Percentage biodegradation relative to positive reference

MEAN (%) z 92.86 %

The reference material- Cellulose (%) : L00%

r-I coDE No. z64L tti .r.'' 
Ii""tiialoo rc I

l^E 8oL* ,,, fi - ;'aou-
'G:rFiig 60 - { 

ii6 ,i .Cettutoseii9 I -r" 1tt i

lE offi 'samprei

i o.i 
I

i. o 20 40 " 60 80 1oo t2o 14o 
!
I

I , rrME,pAyst' ..

.,

^gr NAroRY Arrr\#AroRY
t)-^''':::l -:;'".n'.r''" ,'' ,:" .. .. " 

,, I. . 
i''iiii; r.,. i-: , .:

i:.ilf,'r,;.r..;,,,;,: r,, .1 r.:; . ., ,. ,. 1..,.,,,.1 
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5. Visual Observation of SamPle

5. Visual Observation of ComPost

Page 6 of 10
fiF.# * f.ra ir,,liirrs li, tfrv"*tr
tS. ]rf.ra;rfl r iachni..al CIftir.ef

Report No.: 3980
Date : 27.06.2024ANALYSIS REPORT

Week 15 Week 18
Description Week 1 Week 5 Week 10

Structure Film sample Film sample Film sample Film sample Film sample

Moisture Adequate
Moisture level

Adequate
Moisture level

Adequate
Moisture level

Adequate
Moisture level

Adequate
Moisture level

Colour Milky white Milky white Milky white Fadded white

Fungal

Development

Nil Nil Ni1 Nil Nil

Smell Organic/dirt
like

Organic/ditt
like

Organic/dirt
like

Organic/dirt
like

Organic/dirt
like

Description Week 1 Week 5 Week 10 Week 15 Week 18

Fine Particles Fine Particles Fine Particles
Structure Fine Particles Fine Particles

Adequate
moisture level

Adequate
moisture level

Adequate
moisture level

Adequate
moisture levelMoisture Adequate

moisture level

Colour Dark Brown Dark Brown ' Dark Brown Dark Brown Dark Brown

Nil Nil Nil
Fungal

DeveloPment

Nil Nll

Smell Organic/dirt
like

Organicidirt
like

Organic/dirt
like

Organicidirt
like

Organic/dirt
like

AUTHOKTSED SIGNATORY
nUTHOBISED-SIGNATORY
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k fidt.ffi I ui;ti [.1, 1y!1r1;4i
;nr. :tgrCf-f j rl..r-.ri.:! ,lrt!r6 r

Wave number (crn-') Nature of Bond
t)2s1.9.7 C- H Stretching vibrations
2)1706.62 C=O Stretching vibrations
3) L1.66.72 O-H Bending vibrations
4) 1.117.s6 O-H Bending vibrations
s) 872.631 C=C Bending vibrations

fp-

Head Office: CIPET, Guindy, Chennai- 600 032
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7 FTIR Analysis

Sample Details : Compostable Film (As dectared by the party)
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ANALYSIS REPORT R6port No.: 3980
Date : 27.06.2024

E. DSC Anaiysis

, - f,-. ,1

+

,

i
I
I

I

I

!;: li Url.O 14D,[ I,600 i&0,r]
Temp Cel

-;;t 
Xd{ I r}:'

Comment: The above FTIR & DSC analysis indicates the above sample is Blends of poly lactic Acid

(PLA)/ Poly Butylene Adipate Co- Terephthalate (PBAT) Compostable Film .

0"&0
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ANALYSIS REPORT Report No.: 3980
Date:27.06.2024

g. DISINTEGRATION - AFTER 12 WEEKS

CODE N0 : 2841

Before Disintegration

CODE NO : 264L

After Disintegration

(L2 Weeks)

BEFORE DISINTEGRATION AFTER DISINTEGRATION

The

':o

disiniegration of the sample by passing through 2 mm sieve after i2 week in composting condition as per
17088-2021/lSO 17088 2012 was found not more than 10% of original dry mass remain.
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10. GERMINATION AND PLANT GROWTH STUDY

CIPET : INSTITUTE 0F PETROCHEMICALS

TECHN0LoGY (rPT)

( Formerly Central lnstitute of Plastics Engineering & Technology)

Department of Chemicals & Petrochemicals

Ministry of Chemicals & Fertilizers, Govt. of lndia

Plot No. 630, Phase-lv G.l.D.C., Vatva, Ahmedabad-382445
Tele. : (079) 40103900-902, 925, Fax: (079) 40083905

Email : cipetahmd@gmail.com. ahmedabad@cipet.gov.in

Web. : www.cipet.gov.in

Head office : CIPET, Guindy, Chennai - 600 032
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2641Compost (Control) 264L Compost (Sample)

rli,e

2641Compost (Control) 2541Compost (Sample)

The percentage of seed germination rate if found to be greater than 90o/a for both Monocotyledon and
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